BETTER FABRICS TESTING BUREAU
101 WEST 31ST STREET, NEW YORK, N.Y. 10001-3583 (212) 868-7090 FAX (212)967-2566

TEST REPORT

Al

SINA PEARSON TEXTILES
210 East 68th Street
New York, NY 10021
Attn. Sina Pearson

REPORT NO. 61647

June 15, 1990

The fabric sample identified below was submitted by the client for testing
in accordance with Federal Laws cited in the State of California Home
Furnishings Act, Bulletin 117, Section E, using apparatus and method outlined
in Title 16 C.F.R. Sec. 1610 "Standard for the Flammability of Clothing
Textiles".

IDENTIFICATION SUBMITTED BY CLIENT

WOODLAND

FLAMMABILITY TEST RESULTS

ORIGINAL
FACE BACK
Test 1 DNI DNI
Test 2 DNI DNI
Test 3 DNI DNI
Test 4 DNI DNI
Test 5 DNI DNI

DNI = DID NOT IGNITE - Specimen not ignited by standard one second flame
impingement

EVALUATION OF TEST RESULTS

The sample submitted for testing is rated as a Class 1 material (normal
flammability) when tested and classified in accordance with procedures and
requirements of the Federal Flammable Fabrics Act. Therefore, this fabric
meets the standards set forth in the State of California Home Furnishings
Act, Bulletin 117, Section E.
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